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Report No. : 16403
Date In : 11/24/06
Date Issued :  1/15/07

Listee : Name : Noble Company
Address : 7001 Scenic Hwy, Baton Rouge, LA 70807

Attn.
Manufacturer @ Name : Noble Manufacturing Co.
(If Other , Address 7001 Scenic Hwy, Baton Rouge, LA 70807
Than Listee Attn, . Mr. Bill Carr, Plant Contact

Description of Product (Sample) : Shower Panel CP Chloraloy 240

Background : (x) The sample was picked up during an on-site ingpection,
{ } It appeared to have been tampered with befare arriving at the laboratory.
(x) 1t was received by U.S.AL. with all security and evidence seals on the sample Intact and unbroken,

Plant City & State : Baton Rouge, LA 70807

Collection  Date’ : 9-19-2006

Inspector's  Name : Donato R. Lozano

File  Number : 3046

The sample was received by US.AL. on 1-24-2006

(x) The sample was submitted (mailed) to U.S.AL. by the Ciient.
- Sample Condition Whan Recelved (¢.9. normal, abrormal, departure from standard ¢ondition) : Normal.

Scope o Purpose of the Testing : This report describes the results of tests performed on Continuous Compliance
Inspection Sample of Shower Panel CP Chloraloy 240.
Continuous Compliance Inspection Sample of Shower Panel CP Chloraloy 240 was evaluated for compliance with the
me. requirements of : ASTM D4063-01

Concluding Summary Staternent : Continuous Compliance Jnspection Sample of Shower Pancl CP Chloraloy 240,
submitted by NOBLE COMPANY  COMPLIED WITH  the requirements of tested sections of ASTM D4063-01,
entitled "Standard Specification for Chlorinated Polyethylene (CPE) Sheeting for Concealed Water-Containment Mcembrane"
as evaluated by this laboratory.

We certify that all portions of each test performed were under continuous, direct supervision of
U. S. Anaiytical Laboratories and that this report is a true report of results from our tests of this material.

A, gt prena—yTaed, Vgl INGMSL

Alfred C. Beck, Chemical Engineer
Lab. Director

2 of L5.A.L, with respact te the work and report covered haraln shall In no avent exceed the amount of the Invelce. Wo racormmend consideration that corralalive
dala be generated by other laboratores In matters of litigation, U.S.A.L. wil retain tested samplas for only 30 deys efter testing Is completed unfess other arrangements ara agreed
upon atfime orderis nlered. This report shallnot be raproduced, Gxeaptin full, without the written appraval of U.S. Analytical Laboratorles. )

_This report, whether in whole or in part, any logo etc., In advertising or publicity muat have U.S.A.L.'s written pormiselan prior fo Usc. This tost deta Is for the exclusive use of the
‘cllent to whormn it Is addressed and results apply only to the sample(s) tested and does not apply to slmilsr oridentical praducts,
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TEST PROCEDURES : The testing procedures used were those outlined in the tested sections
of ASTM D4068-01, entitled "Standard Specification for Chlorinated Polyethylene (CPE) Sheeting for
Concealed Water-Containment Membrane".

Tested Sections.

5. - Physical Requirements

6. - Mechanical Properties

7. - Performance Requirements

8. - Other Requirements

9. - Dimensions and Permissible Variations

10. - Workmanship, Finish, and Appearance

17.- Product Marking

ST , ' :

ASTM D4068-01

S. PHYSICAL REQUIREMENTS
5.1 Hardness : Complied.
The sheeting tested had an average Shore-A hardness of 82.

6. MECHANICAL PROPERTIES

6.1  Mechanjcal Property Requirements : Complied.

The sheeting tested conformed to the mechanical property requirements in Table 1 as follows :

Property Results Requirements  ASTM Test Method
Thickness 0.041" Min. 0.040"

Tensile strength, Psi, 1200 Min. 1200 D 412
fransverse direction

Tensile stress at 100% Elongation 680 400-1200 D 412
(modulus), transverse direction, Psi

Elongation at break, 431 Min. 350 D 4i2

transverse direction, %

Tear resistance, transverse direction, 232 Min. 175 D1004
Ib&in. of width

The ltadityr af U.8.A.L, with respect fu the work and rapert covarsd herein shall In no event exceed the amount of the Inveice. Wa recommand consideration thet comeletive
dats be goneraled by other lnborotories in matiers of ligation, U.S.A.L. wWill rotaln tostod samplee for only 30 days aftar iasting (9 complsted untees diher Arrpngaments are agrond
upohattime orderfs entered. This report shall not be reproduced, exceapt in (ull, without the wrilten epproval of 1.5, Analytical Leboretories.

This report, whather in whola or in part, any lego ete., in aavertising or publicity must have U.S.AL S written permisslon préor (o use, This tost date Is for the exclusive use of the
client to whom itis addrassed and ractits apply only to the sample(s) tesled and does not gpply to similar aridertical products.
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7. PERFORMANCE REQUIREMENTS

7.1 Performance Requirements : Complied.

The sheeting tested conformed to the performance requirements in Table 2 as follows -

Table 2 : Performance Requirements

Property. . Results.____Requiremenis  ASTM_ Test Method
Volatile Loss at 158 Deg.F (70 Deg.C) : -0.8 Max. +/- 1.5 D1203, Method A

- Weight change, % loss

Microorganism Resistance : -2.7 Max. +/- 5 DA0GE, Annex Al

~ Weight change, %
Chemical Resistance -

- Sodium Hydroxide, Weight change, % ~3.1 Max. /-5 D543
(After Inumersion for 72 h at 120 Deg.F)

- Soapy Water, 1 % Solution,

~ Weight change, % -05 Max. +/- 3 D543
(After Immersion for 24 h at 120 Deg.F)
- Distilled Water, Weight change, % -05 Max. +/- 2 D543

~ (After Immersion for 24 h at 120 Deg.F)
8. OTHER REQUIREMENTS
8.1 Bond Capability : Complied.

The sheeting tested was capable of being bonded to itself in a manner suitable for making seams
and repairs in the field.

8.2 Bonded Seam Requirements : Complied.
Bonds Dbetween sheets of material used in fabrication of a water-containment membrane

conformed to the performance requirements in Table 3 and did not reduce the overall resistance
of the membrane to pcrmeation or Icakage as follows :

Property. Results Requirements  ASTM. Test Method
Bonded seam shear strength, 81 Min. 75 D412, Method A
transverse direction, % of tensile

Bonded seam peel strength (T-peel), 10 Min. 10 D1876, Method E

transverse direction, 1bf/in. (kN/m) of
secam width

The liability of [1.5.A.L. with raspact to tha work and raport coverad herein shall in no event exceed the amount of the involce. We recormend consideration that correlative
(3@ be genarsred Dy ORI IADOrAIOrIAS (n MAVArK of fitigation. U.S.A.L.. will relaln (ARIRD RAMPIER for niy 30 (ays ANar tasng (S COMPIRIRT LUNRRS omnr ATANGRMANS M agresd
upon attime orderis sntered. This raport shell not be repraduced, oxcoptin full, without the written approval of U. S. Analyticel Laboratories.

This report, whether in whole or in part, any logo elc., In edvertising or publiclty must heve U.S.A.L.’s written permission prior {o use. This teat dsra is for the exclusive use of {he
dllant to whom It }s addressed and rasults spply only to the sample(s) tasted and does not apply to slmilar or fdentical products.
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9. DIMENSIONS AND PERMISSIBLE VARIATIONS
9.2 Grade : Graded As Gradel

The shcéting tested measured 1.04 mm 1n thickness, and was graded as Grade 1.

10. WORKMANSHIP, FINISH, AND APPEARANCE
10.1  Manpufacturing Defects : Complied.

The sheeting tested was free of pin holes, particles of foreign matter, undispersed raw materials,
or other manufacturing defects that might affect serviceability.

10.2  Free of Blisters, Craters, Pimples, Pits, Crazing, and Thin Spots : Complied.

The sheeting tested was free of blisters, craters, pimples, pits, crazing and thin spots. Sheet edges
were straight, parallel, and free of trim material.

10.3  Printing and Markings : Complied.

Printing and markings on the sheet were legible and not easily removed from the sheet during
normal handling, transportation, and installation.

17.  PRODUCT MARKING : COMPLIED.

The test material of Shower Panel CP Chloraloy 240 was continuously marked, and included all
the markings of manufacturer's name, material designation "CPE", sheeting thickness, and
standard designation of "ASTM D4068" spaced out at intcrvals of not more than 2 fi (0.61 m).

The Habliity of U).S.A.L. with respact to the work and report caverad herein thall in no avent axcead the amount af the involce. Wa racommend cansiderstlion that correlative
dais be gsnerated by other lsboratories in metlers of litigation. U.S.A.L. will retaln tested ssmples for anly 30 days after testing Is complsted untess other arrangements sre sgreed
upon attime orderis enterad. This repart shall not ba reprodycod, except in full, withous tho wntton approval of U.S. Analytical laberatories.

This report, whether in Whole or in part, any fogo stc., in advertising or publicity must have U.S.A.L.'s writlah parmission prior lo wse. This test data is for the exclusive use of the
client to whom it is addressed and resulfs apply only to fha sample(s) tested snd dose not apply to simllar or ldentical products.



